
YP116 Gas TrimmerPage 1 of 7
CARBURETOR



YP116 Gas TrimmerPage 2 of 7
CARBURETOR

Ref #  Part Number Qty Description
1 530035017 Pump Cover Screw
2 530035191 Pump Cover Ass'y. (Inc. #4)
3 530035164 Pump Gasket
4 530035156 Idle Adjustment Screw
5 530035178 Inlet Screen  Included in Carburetor Kwik Repair Kit.
6 530035166 Diaphragm Pump
7 530035133 Throttle Valve
8 530035007 Throttle Shaft Clip
9 530035138 Throttle Return Spring

10 530035015 Throttle Valve Screw
11 530035132 Shaft Ass'y. - Throttle
12 530035023 Idle Needle Spring
13 530035141 Idle Needle
14 530035139 Metering Lever Spring
15 530035106 Inlet Needle Valve
16 530035031 Metering Lever
17 530035036 Hi Speed Needle Spring
18 530035142 Hi Speed Needle
19 530035028 Metering Lever Pin  Included in Carburetor Kwik Repair Kit.
20 530035016 Metering Lever Pin Screw
21 530035147 Circuit Plate Gasket
22 530035042 Circuit Plate
23 530035137 Circuit Plate Screw  Included in Carburetor Kwik Repair Kit.
24 530035151 Metering Diaphragm Gasket
25 530035014 Metering Diaphragm Ass'y.
26 530035153 Metering Cover & Throttle Shaft Clip Ass'y. Screw
27 530035149 Metering Diaphragm Cover
28 530035185 Carb Kwik Repair Kit
29 530035186 Carb. Gasket/Diaphragm Kit



YP116 Gas TrimmerPage 3 of 7
CUTTING HEAD & DRIVE SHAFT



YP116 Gas TrimmerPage 4 of 7
CUTTING HEAD & DRIVE SHAFT

Ref #  Part Number Qty Description
1 952701604 Cutting Head Ass'y. (Inc.2-9)
2 530094562 Hub w/Line Saver
4 530094525 Spring
7 952701606 Spool w/Line
8 530094522 Release Button
9 530094521 Cover

10 530092243 Screw
11 530093653 Shield Bracket
12 530094543 Dust Cup
13 530094524 Spool Post
14 530015542 Screw #10-24x5/8
15 530001733 Nut
16 530069249 Shield Kit Ass'y.
17 530010722 Assist Handle
18 530091373 Wing Nut
19 530092062 Washer
20 530015337 Screw #10-24x1
21 530094570 Line Limiter
22 530015653 Nut
23 530015737 Screw
24 530094634 Drive Shaft Ass'y (Inc. 12)
25 530094607 Flexible Shaft Ass'y.
26 530030102 Flex Shaft Lube
A 530027430 Safety Label Decal

530067214 Operator's Manual  Not Shown.
530061069 Carton (Not a serviceable part)  Not Shown.



YP116 Gas TrimmerPage 5 of 7
POWER UNIT



YP116 Gas TrimmerPage 6 of 7
POWER UNIT

Ref #  Part Number Qty Description
1 530010729 Fuel Cap Ass'y. (Inc. "O" Ring)
2 530025377 Fuel Tank Bracket
3 530092243 Screw #1/4-20x1-1/8
4 530010887 Fuel Tank Ass'y. (Inc. 1,12,15,16)
5 530015509 Screw #10x1
6 530015123 Washer
7 530015590 Screw
8 530024371 Air Filter

10 530010891 Fan Housing
11 530015594 Screw
12 530026119 Check Valve - Duck Bill
14 530069232 Rope Kit
15 530069247 Line Kit
16 530010897 Fuel Pick-Up Ass'y.
17 530069219 Engine Gasket Kit
18 530042067 Starter Recoil Spring
19 530026048 Starter Pulley
20 530026679 Kill Switch Button
21 530026559 Kill Switch Spring
22 530015382 Washer
23 530015407 Screw #8x3/8
24 530030054 Crankcase Sealant - 3 oz. tube
25 530015123 Washer #10
26 530015479 Screw #10-3/4
27 530626605 Flywheel Nut
28 530042059 Starter Dog Spring
29 530015127 Washer
30 530039114 Flywheel Ass'y. (Inc. #28)
31 530015369 Screw
32 530027101 Choke Knob
33 530026981 Fuel Line Fitting
34 530021073 Carburetor Fuel Line
35 530019059 Crankshaft Seal  Included in Engine Gasket Kit.
38 530015128 Screw #8-32x3/4
39 530069181 Ignition Module Kit
40 530024435 Plug Wire Grommet
41 530039082 High Tension Lead Wire
42 530019105 Carburetor Case Seal  Included in Engine Gasket Kit.
45 530010757 Crankcase Ass'y (Inc. #35,52, Qty. 1 of #31)
46 530015630 Carburetor Screw
47 530015254 Wave Washer
48 530026772 Choke Shutter
49 530026797 Guide Plate
50 530035183 Carburetor (WA-149)
51 530019157 Carburetor Gasket  Included in Engine Gasket Kit.
52 530032029 Crankshaft Bearing
53 530015351 Crankshaft Thrust Washer
54 530015126 Flywheel Key
55 530010844 Crankshaft & Rod Ass'y.
56 530015162 Wrist Pin Retainer
57 530027369 Piston Ring
58 530019111 Cylinder Gasket  Included in Engine Gasket Kit.
59 530015239 Screw #1/4-20x3/4
60 530003933 Spark Plug Connector
61 530003934 Spark Plug Boot
62 530039103 High Tension Lead Ass'y. (Inc. #41,60 & 61)



YP116 Gas TrimmerPage 7 of 7
POWER UNIT

Ref #  Part Number Qty Description
63 530015674 Carburetor Screw
64 530015235 Screw
65 530027100 Carburetor Case Cover
66 530015610 Nut #12-24
67 530027189 Carburetor Case Ass'y.
68 530019108 Carburetor Case Crankcase Gasket  Included in Engine 

Gasket Kit.

69 530024438 Reed Valve
70 530023367 Reed Valve Washer
71 530015241 Screw #6-19x5/16
72 530032092 Wrist Pin Bearing
73 530069240 Piston Ass'y. (Inc. #56,57 & Pin)
74 530012190 Cylinder
76 530024903 Muffler Attachment Spring
77 530030077 Spark Plug (CJ-14)
78 530069243 Muffler Ass'y.
81 530069196 Clutch Washer Kit
82 530069194 Clutch Ass'y. Kit (Inc. Clutch Washer)
83 530025342 Throttle Trigger
84 530015382 Throttle Washer
85 530015407 Screw #8-16x3/8
86 530015609 Screw 1/4-20x9/16
87 530010797 Drum & Coupling Ass'y.
89 530027401 Handle
90 530015163 Screw #10-24x7/8
91 530027007 Shroud
94 530026792 Rope & Handle Starter Ass'y.
95 530026560 Clamp
96 530015740 Screw
97 530015741 Washer
98 530015673 Spacer
99 530027190 Throttle Wire

100 530015723 Screw
A 530027879 Starting Instructions Decal
B 530027880 Choke/Off Decal

530027874 Shroud Decal (Right)  Not Shown.
530027875 Shroud Decal (Left)  Not Shown.


